CHASSIS SECTION
ENGINE

s

GROUP HO., HAME, and PART DESCRIPTION HTJJ:'.F&ER |:.17Qu:4:2wmnu
1.000 - ENGINE x
Engine - with Clutch and Housing (less Accessories) ....... 201945 1 1 1
Bolt, 3/8" - 16 x 3/4v Hx. Hd. ........ 220 2 2 2
Lﬂckwﬂﬁher, 3_.:"’3“ Irlt.p Ext- Tﬂﬂth -------- R R R R ] 251 2 2 2
Flatwasher, 13"'2“ [ 21T it e ) ER S T A CRE0 O L D S T O 3 Ll 222 2 2 2
Lacknut, 172" = 20 HX. .csyuasuscsrasasneannarvasassrsns 223 2 2 2
NOTE: When replacing an engine with Exhaust Qutlet
located at Front of Manifold and Fuel Pump at
rear of Block the following parts in addition to
the engine must be ordered: ¢ Ciand- L
e —
Puel Pl sererrrrenrrcasnsscnsssaaguaan T B A S Y 201509 1 1 1
Fuel Tank to Frame Tee Tube .....cc000+ srassssssrranassssss 2SO0LBT4 1 1 1
Fuel Pump to Carburetor Tube .............800...05.50.0. 202388 1 1 1
Fuel Pump Outlet ElDOW ..evviarercncnncnnsncisaravans L.2.. 202132 1 1 1
Carburetor Inlet ElDow ...ecvcvcas Fra s e seesFE.TT Y. 202132~ 1 1 1
BXhaust PIPE «vrevsersanarsarannecnsnans N R T 201547 1 1 1
Exhaust Pipe Flange Hut ........... E LR A A kR h ks 426 2 2 2
Exhaust Pipe Flange Gasket .......... TN T T T “hwa e 201852 1 1 1
Carburetor Choke Tube ........c0000.. ke s e sasess 202413 1 1 1
Engine Ripght Dust Palm ....ccuovea-. alalela (e nre ete alain aTotala st ninoie miale SO ZOIT 1 1 1
Engine Right Dust Pan SCTEW . cessasitsssssrsrsssssassasssnnss 460 5 5 5
Engine Right Dust Pan Screw LOocKwasher ...icovsrssrssrnrsss 248 2 5 5
Engine Right Dust Pan Bracket .....ccc00000s0ssssaranssa22. 202581 1 1 1
Engine Right Dust Pan Bracket SCTew ....c.eiesesssssasasanss 470 1 1 1
Engine Right Dust Pan Bracket Screw Lockwasher ............ 254 1 1 1
Engpine Right Dust Pan Bracket Screw Hut ....... g 378 1 1 1
1.010 - ENGINE SUPPORT INSULATOR - FRONT
Y e e R e aTal 2 e & wial el alal s w]al wielate(n im a. u s elalta sl uia s eie v sins oer t2OQE02 2 2 2
Bolt, S/16™ = 24 x 3/4" Hx, Hd. .v.uvecncvscrnsrasnsrsana 224 4 4 4
Flatwasher, 5/156" SM. cesavsacarssnsnrsrinarsrarrresanss 225 4 4 4
I.Iﬂckwasher! 5‘1“'151r Iutl Extl Tﬂﬂth LB BB L R O IR B I B BB 225 4 4 ‘1
Nut, 5/168" — 24 HX. .cusvarsrneanansnnns Frrsrararernrrann 188 4 4 4
1.015 - ENGINE SUPPORT - REAR
SBupport ............. R sarrrsasreansrnnnraranscncnnsens 201364 1 1 1
Bolt, 378" - 16 = 3/4" Hx, Hd. ...... 220 2 2 2
Iﬂchﬂsher, 3;"3" Hﬂd- d & B FP ST TR RGNS SRR FE R 192 2 z 2
mchﬂsher. 3:“’3" mti Toclth L B B L L L L L B B B BN B BN B R N BN B N 291 2 2' 2
1.020 - ENGINE SUPPORT INSULATOR - REAR
Inﬁulﬂtﬂr CICRC I BRI B B NE B B A B RE R BN PUAE B L BN L LR L R L rER R TR 2{]1365 2 2 2
Flatwasher, I‘a"IE“ Sm. (to Support) ...viiiavasasnancncnns 222 2 2 2
Locknut, 172" - 20 Hx. (to Support) .....icsuvccavicanan 223 2 2 2
Bolt, 5/16" - 24 x 3/4" Hx. Hd. (to Crossmember) ....... 224 4 4 4
Flatwasher, 5/16" Sm. (to Crossmember) ..........e0ueeus 225 4 4 4
Locknut, 5/16" - 24 Hx. (to Crossmember) ...........caus 326 4 4 4
1.030 - ENGINE GROUND STRAP
= & 5 1 g A S 201498 1 1 1
Lockwasher, 5/16" Int. Ext. ToOth scuvcscuiicvnnreinnanns 226 1 1 1
Litha is W34

-1~




ENGINE

PART QUANTITY
GROUP HNO.. MAME, and PART DESCRIPTICON NUMBER FA7  F47C K100
1.100 - CYLINDER BLOCK
Block (includes Pistons, Rings, Main and Camshaft Bearings)
- used on engines with Fuel Pump at Rear .......-...4 eias 200051 1 1 1
Block (includes Pistons and Rings, Main and Camshaft Bear-
ings) - used on engines with Fuel Pump at Front ........ 201946 1 1 1
Plug, 1 1/27 (EXpansion) ......-ceucciaas Aodon 0o oo Do PG S 217 1 1 1
Plug’, 1 3{"“3" (Expﬂnsiﬂnj {_‘Eﬂre HG].E) AR R B R AR EEEE R EE N Elﬁ G G [+]
Plug, 174" Pipe Cts'k (Qil Header) ...evcvervrnverena--. 200052 2 2 2
Draincock, (Water Jacket) ..ivivaescnrnsnaarasnres AL, 2e2iaz 1 1 1
1.105 - CYLINDER BLOCK END PLATE - FRONT
L B o e Tata e Ta Y alalay el elsTal = mlalm|mlssie o tetn aje] nlalaletulageelnln als 200053 1 1 1
GREKEL & o sanrersrrssrparebsddaddssbad e smeinnsnssmessdssss . 200054 1 1 1
1,110 - CYLINDER BLOCK END PLATE - REAR
Plote ceasanroriibiiisi T RN TR R N R R R A R R R R ] CR R ] 20(:'055 1 1 1
Dowel SCTew «ivieea A D O e A R e cssasansnssss 200056 2 2 2
Bolt, 7/16" - 14 x 1 1/8" Hx, Hd. ..ccvvcvercranncnnanas 213 1 1 1
Lockwasher, 7/16" Med. ...veovsvvranancanna S[el et e ate = e ln ua e als 193 3 3 3
1.200 - CYLINDER HEAD
Hefd .:rsarrrrrinacstansa @ F @ B B E BB F BT RN E CRCRE I R I R B 200057 1 1 1
Bolt, 3/8" — 16 x 2 3/4" Hx., Hd. ....... catearrarannvass 200058 32 - 32 32
Bolt, 3/B" = 16 x 2 3/4" Hx. Hd. BpEC. svsrannssescnnns . 201565 1 1 1
Flatwasher, 13/32" I.D. x 3/4" 0.D, .ecverrcnannan cevaes 200059 32 32 a2
Flatwasher, 25/64" I.D. x 5/8" 0.D. ..cvvras ceessaresnes 2000680 1 1 1
Gagket +ovvrvwmsnmces e e e e ha ssassnssss 200062 1 1 1
1.300 - CRANKSHAFT
Crankshaft (includes Pilot Bushing) ....sececerecses-sszsa. 200083 1 1 1
Bushing, Clutch Pilet ...... oA e P, S e e cisvasanass 200064 1 1 1
1.303 - CRANKSHAFT OIL SEAL
Seal (located in Timing Gear COVET) ..esvssncscnsasas sassss 200129 1 1 1
1.310 - CRANKSHAFT THRUSTWASHER
“Thrustwasher ....:..... OB T e P L assannaanniarssasna , 200065 1 1 1
Shj_m .ﬂ[}z a'--.--:----i‘-l+liillll-‘i'Jl""‘l"'l""l“"l"'l""l--l znﬂuﬁ? 4 4 4
Shim 008 sesvescavssvasrseassnsrrrsessnssnans TR R R 200068 T 7 7T
Thrust Plate ...eseese o Ta a4 il e bl o e a e e ula Tmhnl i en e fu el LSLMIOGD 1 1 1
BliNger cessnsncenness T w2 [a[ara al e alayalara e eleu s 2w e 2 0DDE D 1 1 1
__Thrustwasher - used with Bearing without Flange .e.sss-sess 202685 1 1 1
Pin, 5/32" x 1/2" BIasSs sec-ecceves carnssaanassssssrsans 202684 3 3 3
1.315 - CRANKSHAFT MAIN BEARINGS
Bearing, Wo. 1, Standard, with Flange ....cevvrirsrcsinnansa 200070 1 1 1
Bearing, No. 1, Standard without Flamge .....ccveveave.n... 202686 1 1 1
Bearing, No. 2 and No. 3, Standard ....scsvaamvnaanan senses 200071 2 2 2
Bﬂ'ﬂring" NO. "1, St.a.n.darﬂ ----- R R R I R R A R R A A R R R 200072 1 1 1
Bearing, No. 1, .002 undersize, with Flange ........ss-0... 201828 * * *
Bearing, No. 1, .002 undersize, without Flange ......vs0--- 202687 ¥ ] *
Bearingl HCI. 2 and No. 3, .ﬂﬂﬂ unﬂEI‘Eize TR RN R R R Z'U'lgzg * * *
Liths in ULi&,

* As reqﬁired
-2

.




ENGINE

PART QUANTITY
GROUP MO., NAME, and PART DESCRIPTION NUMBER FA7  F47C  KIOO
1,315 - CRANKSHAFT MAIN BEARING (CONT'D.)
Bearing, No. 4, .002 undersize ....c.csvcssssorsnrssssnsess 201930 * * *
Bearing, No. 1, .004 undersize, with Flange ...cevvecassees 202062 * # "
Bearing, No. 2 and No. 3, .004 undersize .....ececusssssre.a 202063 * * "
Bearing, No. 4, 004 undersize cicecscsssass sesnnsnsrnnnses S02064 * * "
Bearing, No. 1, .01l0 undersize, with Flange ....escececs:sa 200337 * * *
Bearing, No. 1, .010 undersize, without Flange ............ 202691/ * * *
Bearing, No. 2 and No. 3, .01l0 undersize .....cccvesvees-2.. 200338 * * *
Bearing, No. 4, .0l0 undersiZe ...cosoeasacosnancavas vesres 200339 * * *
Bearing, No. 2 and No. 3, .020 undersize ..... FAMERE =y 200341 * * *
\.': - — - ——
1.320 - CRANKSHAFT MAIN BEARING CAPS
Cap,tNO. 1 .. oleialairiaiein i sanuscsnsessssiss tison Lo 2As 5. 860073 1 LR ]
Cﬂpp Hﬂl 2 R FE T EFEREFERREEFF PR F R EA R Ed kA A AR R R e 2-1]0074 1 1 1
c“p, NQ' '3 llllll PR EE R EA P ER A FR SR A F Rk EE e d ko kR 2“{]0?5 1. 1 1
Cap, No. 4 ....... o NBOHGTA 000 adeh B oL G HEO SO D e BOD SoGa IR0 - EaLE L 1l B 3 1
Dowel Pin . ...cvcvvvvns srreraanrrasasessnasanmssersnassa S000FT 5 5 5
DOWEI Hing L E LN I R I N I BN I T A R R O I ] - R I T R I ) 2000?3 1 1 1
Bolt, 1/2» — 13 x 2 1/2" Hx. Hd. Spﬂc. (Hﬂ 1, 2 and
AR CE e ) Se aie s = els i laietalslala: state alalelsisls ale ala ol lelateloe rils vreeae. 200079 B & &
Bolt, lfﬂ" = 13 x 3 /4" Hx. Hd. Spec+ (ED 4 Cap) ..... 200080 2 2 2
Flatwnsherj 1}2‘_‘ _Sp&c L I L BN BE B 2E R B B N BE R B B I RE BN N R R ] 2“0031 S 'S' E
Cap, Wo, 1 used with Bearing without Flange ..ceveverrcres 202689 1 1 1
DOWELl suvvsvacsvansasssssvsvnnmons st s tana et v rnsaa SO2EED 2 2 a
1,325 - CRANKSHAFT BEARING FILLER BELOCEK - FRONT
BlOCE crsvasnssascasssratassassncsnss tresriaemanrnnsraserasa SO0090 1 1 1
Bolt, 5/16" = 1B x T/B" BPEC: ccvvnrssnnravcarnrrsnnnass 200091 1 1 1
Boltp 5;16"- 151‘(7;"‘3" EPEGt CEL IR BN B L LI A B A A I ) ZUUﬂﬁﬂ 2 2 2
Lockwasher, 5/16" Int. Tooth .ceuveiuevceuvcnnraarsnssana 200 2 2 2
1.326 - CRANKSHAFT BEARING FILLER BLOCK - REAR
B O e e et et e lal e air | (v \rlmyeTe Celnlnlm alatale ate e lsiel o = Talelale tirte ole e ess 200003 1 1 1
Bolt, 5/16" — 18 x 2 5/8" SPEC. tsuesaviasanuncnrss eeeae 200004 2 2 )
Iﬂm&-Shﬁr’- 5""16'1 Int' Tﬂuth i EF R F R R R FE R RE Rk E dae A - ZDG 2 2 2
Gasket - Cork (to Crankshaft) .eeecevesssssasacersssnasssss 200005 2 2 2
Guard (to Block) .....cieevvarascacsssasnsnssnanasansacsasas 200096 1 1 1
1,230 - VIBRATION DAMPER
S B no O oo ao A0 0 O 00 0000 a0 (a0 00U ce e S s sarsrarae 200082 1 1 1
Bolt, 5/16" = 18 x 5/8" HX., Hd. ....vcuvuvenncnnns e 208 & & 6
lﬂckwasher’ 5!"16“ Int‘I Tﬂﬂth # E F AR R FE e e s el rE W 2'["] 6 5 E
1.350 - CRANKSHAFT PULLEY
pullef RSP REE TR EE A A kA R EEEF e RS Ra e Ry E e FEEE 2(’{]085 1 1 1
IR et L e 1= (= mlagele = [« == la sin Le taYaRehulate ale]mtaela eleys 1a o\ s s Tata e uls 2 e Tatele s [TEe ] . 200088 1 1 1
AL A P o TR s i T T e S e i e S R e T e . 200087 1 1 1
Plug (== Eﬂwaf """ TR E S AR FES RSP FIEFEFERE AP A RE Rd ke @ ZDGDBE 1 1 1
Bultj 3; = — 1E x 11' Ex" Hd- LR B R B A R B I R R N R 214 1 1 1
F].atwasher, 25;32" BPEC: asassdrsss st st sn bt st snenranns 200089 1 1 1
1.360 - FLYWHEEL
Flywheel (includes Hing GeaT) sesssssrassacsscassnnasnnanns 200087 i 1 1
Bolt, B3/8" - 24 x 1 1/4" SPEC. svuvassaccscassansscssncanns 20008 2} g 6
b o LR

* As required
-3-



ENGINE

PART QUANTITY
GROUFP HMO., NAME, and PART DESCRIPTION HUMSER F47  FATC K100
1.380 - FLYWHEEL (CONT’D.)
Lockwasher, 3/8" Int. Tooth ....cevcevorrrncases Xata ot eele 201 G G 6
Nut' 3[.!"‘8-“-’24 Hx . SpEc. P A B P BB AR R BRE T E R R Ew R R 200098 G G &
RIDE GBAT servravsrerevaqencrasrsnesnnsa A G0 A T D LM B £ 0.0 TR 200100 1 1 1
1.370 - TIMING POINTER
Pointer (for Flywheel MarkKingsS) ..ceasasnsasrsscssnsrossss 201939 1 1 1
Screw, No. 4 % 5/16" Drive .....oceevarenen e et = 1= ===t - 200159 2 2 2
Pointer (for Vibration Damper Markings) ..... YOO GO O E AR O 200158 1 1 1
1.400 - CONNECTING RODS
Connecting Rod, No. 1 - 3 - 5 (less Bearings) ..csesserecas 230101 3 3 3
Connecting Rod, No. 2 — 4 = 6 (less Bearings) ...eveeavscas 200102 3 3 3
Bﬂ-lt’, 3}"’3" - 24 x 2 51."‘16" SDEC- AR R id R R 200103 12 12 12
Hut’ SKB” - 24 Hx . 51. Spcf_‘.‘. T T ERE R 200104 12 12 12
Cotterpin, 3/32" x 3/4" i ivrrrrmrcnnraacans 139 12 feilas . 1o
Eushing, Piston Pin ....s N A I A R R R R R R R R N 200107 G & &
1.405 - CONNECTING ROD BEARINGS
Bearing, No. 1 = 3 - 5, Standard ...eaeseverenaanna. vesaeses 200105 ] G 6
Bearing, No. 2 - 4 - 6, Standard ...esessevvssasasssnensess 200106 6 G &
Bearing, No. 1 = 3 - 5, .00l undersize ....c.icavevennzns--. 200346 * * *
Bearing, No. 2 - 4 - 6, .001 undersize .........ecvve-e-0.. 200347 * ¥ *
Bearing, No. 1 - 3 - 5, .002 undersiZe ..cccvvaarsrannennrss 200348 * * -
Bearing, No. 2 - 4 = 6, 002 undersiZe .screrssararannsss «ss 200349 * L2 *
Bearing, Noe. 1 - 3 = 5, .010 undersize -crsvrreraercnacs wss 200350 X * *
Bearing, No. 2 - 4 = 6, ,010 undersize .............. wassss 200351 * * *
Bearing, Mo. 1 - 3 = 5, .012 undersi®e .......ccccacacannss 200354 i * x
Bearing, No. 2 = 4 - 6, 012 undersize .,....... cessanannas 200355 i * *
1.410 - PISTONS
Piston, Standard ~with drilled 0il Return HolesSy... 200108 4] L5 G
Piston, .0053 oversize in third and fourth Ring rea 200357 * * *
Piston, .010 oversize Grooves .. 200358 * * *
piston, .020 oversize | <STeur TIPS fves 200359 e T
Pistom, .025 oversize pip ces 202484 * * *
Piston, .030 oversize L Juos 200360 * * *
Piston, Standard rwith Heat Dam and Drilled 0ily... 201947 G G &
Piston, .005 oversize Holes in third Ring Groove — |... 201948 * * *
Piston, .010 oversize ) S8lotted 0il Return: in fourth |[... 201950 * * *
Piston, .020 oversize Ring Groove «as 201951 * * *
P:i_.stan, 025 ovem%ze T-5L0T TYPS s 2024%’? * * *
Piston, .030 oversize . s — s 201952 * * .
1,415 - PISTON RINGS
Ring, Cnmpre&ﬁiun, Standard cceissssassssssssasasrssarnesnnnes 200111 12 12 12
Ring, Compression, .0l0 OVErSiZe .....vescsscassarrannnanas 200361 * * *
Ring, Compression, .020 OVErsiZe ...eevvccvaacnvsnrasnananns 200362 * * .
Ring, Compression, .030 OVErsSiZ€ ...sssccisscsssnnrrsnsasnnae 200363 * * .
Ring, 0il, SBtandard .cicisssassssarnspasncsssrarrrrra s ssdsdna 200112 12 12 12
Hiw' Dill LOLD OVErS1iZe sissasevrrsssssssrssnnmannsiaaanunsn 200364 * L ¥
Ring:r Dil; D20 OVETS1iZE s i esscscssscsassrsrensnrsssssstasnns 200365 * * *
Hing, Dil, 103'} O‘.’ersiz& PR I I O A A A B R R R R N B B B I S ZDDSEE * * *
Liraa i LA




ENGINE

GROUP HMO., MAME, and PART DESCRIPTION

PART

HUMBER

F47

QUANTITY
FA7C K100

1.420 - PISTON PINS

1.500 - CAMSHAFT
Camﬁhaft L R R B R R R I O B O ]

Pin, Standard ...icsssussuvsssas
Pin, 003 oversize ..icscscescas

Pin, .005 OVETrSiZE ..iveccuncannssas

Retaining RIDE scsvessvannvnnnes

q

Thrustplate c.cssvssaresaacrsans

Lol @

T s em s s E s Em e
T T T IR L

ke e s rsssamsa e P
....... sssssspasrammnE P EE

-

(sl Ry ok k) ——

T 1 aas s k-:-in;}-d-.-: -- _ AP

L I I I R R I I

Bolt, 5/16" - 18 x 5/8" Hx. Hd. (with L/W) .............

Nut, 5/16" - 18 Hx. ..... RSoT

1.510 - CAMSHAFT BUSHINGS

Bushing, No.: 1 ssvscerasanannnns
Bushing, Ho. 2 s.ievascacssanasss
Bushing, No. 3 .cevecevavasraraaas
Bushing, No. & .crsrssvacararesns

1.600 - TIMING GEARS

Gear (on Crankshaft) .c.ceescenss

L I A R I T R A I

R R R N

L R I I I R

BB B EE T EEEEE SR EESE AR

Key, 1/4" x 1" Woodruff Mo. 15 ..vecssesssasnnsnn aleletalalsin:

Gear (on Camshaft) L.seeseseness

Key, 5/32" x 5/8" Woodruff NO. 6 +ouvesesssnsnsenesennns

lﬂck LU B R N I B B B A LB LB L
Nut, 7/8% — 1B BX. cesccersss

1.605 - TIMING CHAIN

B N e e e v [a Tl e e

1.610 - TIMING CHAIN COVER

Cover (includes Seal) .........

CRCRCN RO R R N B B B A R RN I

LR R R N N N AR N EN R R N

R R R

[ Bolt, 5/16" - 18 x 7/8" Hx. Hd. Cad. ..... R iy N

n:lmasher. 5/16" Hy. Cad. ..
Bolt, 7/16" - 14 x 1 1/8" Hx.
Llaclmasher, 7/16" Med. Cad. .

R R R R R R e
Hd. Pl. scusuasasvangasaas

PR R E R F R EE R F R R RS EE R R F R

Bolt, 5/16" - 18 x 3/4" Hx. Hd. (with L/W) ....cnvucnnnas

Nut, 5/16" - 18 Hx. Cad. ....

I I R I e I I A B

Stud, 516" — 18:x 1 1/4" Bpec. irerasrasssne s ainenansns

[ R ol o D S B O e O e I o 5L B L P

1.720 - VALVE

Valve, Intoka ....cereccannennrs
valve! Exhﬂ-ust e FR TP EYEYA S

1.730 - VALVE GUIDE

GUide svcsavsssssassasasmaassnss

1.735 - VALVE SPRING

Spring, Intake and Exhaust .....
Retainer .. .sieccsvsnnnsssnrse

i

Lock R R R
Shield, Valve Spring Chamber 0il

LR R R R R R R I R N A R N

LR R IR R R R R R O R I S

CRE R BRI R R R IO R R I O R T O R ]

R o I R I T I I R

I I I I I I N T S I O

I I R I T R A R

4R E R R R A SRR R

200109
201472
201473
200110

0%\
200113
200114
200352

205

200115
200116
200117
200118

200083
200084
200118
200120
200121
200122

200123

200126
209
191
213
193

200353
205

200127

200128

200130
200131

200132

200133
200134
200135
202682

#* ®m

12

L=

ol I

O e e

el A

12

12
1z
12

2

% ®m

12

(RSN BB

M

ol 7 - N QY NN

12

1z
1z
12

2

& 5|

12

el el BB

o

IS -SSP N

12

12
12
12

2

-

As reguired

-5=

Lithe in US4



ENGINE

GROUP NO. NAME. and PART DESCRIPTION

PART
MUMBER

QUANTITY
F47 Fa7C  KIOOD

1.740 - VALVE TAPPET

Tappet sevevscarans

SOTEW snesweasssasmmuassrnss

Locknut ..:ssas0=
Tappet, .0005 oversize .....:se-s-
Tappet, .00l oversiZe s.ssvesvacrsccsrensccsusnarssisnane

1.750 - VALVE TAPPET COVER

COVET cwsscssasnnnss

G E EE T RS R R RS ERE R RN

G A BB B R R R R BE R AR RS EEa

P N B A B B B R AL

@ E o E R R AR mE R R R wE R

PO e SR R L LR L LR R R

Stud, 1; v - 20 x 2 3;3" A BB B mE S Ed RSP R B R R E
Hut, lfén = 20 HX: ssssssarrapessssnssspsdaassrsbdsasnns
Gasket, 7/16" ADDULAT .c.vrsrnnesasasscssannsorsrananass

Gasket ..crevavaacas

2,200 - QIL PUMP

PUMP - csvsnsanssnss

F A B g e s EFERAe RARERrRE i REaNS

N A ]

ENGINE LUBRICATION

s asames Rl PP RPrsREE SR EdFRrrnaEaa

Stud, 3/8" - 16 % 1 1/2" Spec. sesec-ecasanccscarccscans
Lockwasher, 3/8" Med. Cad. ...veevecasasrsccacncssssnnss
Nut, 3;3" - 16 Hx. Cad. .::cecvespsasasrspsnasprmsssrnnis
Eushing (in B].Uﬂk) ess EaBRERAEEERERERERE R FE SRR RaaS

2.205 - OIL PUMP BODY

Body (includes Bushing)
Bushing ..ssasessssssrscsssrnassanss

5,210 - OIL PUMP DRIVE SHAFT

Ehﬂft ;lll--"l.|'-illcc-til-'rlIi!!iitilrp-il#i!!ii

2,215 - OIL PUMP DRIVEN SHAFT

Ehﬂft -i|!plI|!-ill!oiill-'ltfrvnili--iblililtii‘i'nltl‘--l

2 220 -OIL PUMP DRIVE GEAR

9 995 - OIL PUMP DRIVEN GEAR

Gear (Rt PUmMP) sersssvoresasn=s

saBpEptddary el

s e s s m e EE FA RS R

e E A

@ E B B mE AR R

issssnatasempdRenEaddES

CRUI

KE]’, 1‘1"’3" X 1;"2" Huudrufi' HFsaassssssrrsssanarridsarsnnns

Gear (at Camshaft) ..vsesevscssacmsscsacracnaonsacras

Pin, 3!16" x 15;16" arpassa s AEERsABEssasasddRAnRY

GEAT cevsesamrran=s

2.230 - OIL PUMP COVER

COVEID sarssanmansss

PRI N R RO

MR

e S TR EE L R RN LR LA R

T N RN IR I

Bﬂlt' 1#{4" - 20 x 3}"’4" Hx. Hd. Pl., sasassaananssnnnnnscas

Lockwasher, 1/4" Med. Cad. «c.-cvaea.
Gasket PR T

"R

P R R R L R R

R N R R

aEEEEEE

200137
200138
200139
202582
202583

200140
200141
200142
202145
200143

200240
201966
192
204
200242

200243
200244

200245

200246

200247
200250
200248
200249

200251

200252
2086
190

200253

12
12
12

LW W

SRR

P

N

= 3o

12

1z

O LS

N

=

(RN

= mo e

12
12
12

=L RS L e

[

=

=G m

E

As required

==

Litha In ULS.&

_!
'l
|



	kfpm120001.jpg
	kfpm120002.jpg
	kfpm120003.jpg
	kfpm120004.jpg
	kfpm120005.jpg
	kfpm120006.jpg

